
ASSEMBLY INSTRUCTIONS

WS  8348

IMPORTANT!!
PLEASE READ BEFORE BEGINNING ASSEMBLY!!

Please make sure all lumber, hardware and accessory parts are accounted for.  
If you are missing anything, please DO NOT RETURN to the store where purchased.  

Please call our Customer Service Department at the number below.

 LDR 2-22-2018



2



3



4

2H 2H

H

L

6 ft.
6 ft.

6 ft. 6 ft.

L+6 ft.

6 ft.
6 ft.

Use Zone for Single-Axis Swings Use Zone for Multi-Axis Swings

Denotes Use Zone with Protective Surfacing

Denotes Use Zone with Protective Surfacing



8  Minimum

10  3
83  to Swing Hanger 

Pivot

5

28’-0’’

14’-0’’

14’-0’’

6’

6’

6’

16’-3’’

28’-3’’

PLAYEST SAFETY ZONE

MINIMUM USE ZONE FOR PLAY EQUIPMENT SHALL EXTEND NO LESS THAN 72” FROM ALL SIDES OF THE PLAY 
STRUCTURE.

SWING USE ZONE EXTENDS NO LESS THAN 168”.
SWINGS MUST HAVE A MINIMUM CLEARANCE OF 8” ABOVE THE PROTECTIVE SURFACING.



6

TOOLS REQUIRED

DRILL 1/2” & 7/16’’ SOCKETS & 
WRENCH

HAMMER ADJUSTABLE
WRENCH

TAPE MEASURE

PHILLIPS BIT CARPENTER
SQUARE

SAFETY GLASSES 1/8” DRILL BITSCREWDRIVER 

HELPFUL ASSEMBLY INFORMATION
Your playset consists of several boxes or modules. It is important to ensure all lumber, accessories 
and hardware is accounted for. The following pages list the contents of each box. Use these pages 

to take an inventory of all parts.

REMEMBER- If you are missing anything, please DO NOT RETURN to the store where purchased. 
Contact our Customer Service Department at 1-800-888-1232 or email us at:

service@swing-n-slide.com

For ease in inventorying your wooden playset parts all have been marked with a part number. Look 
for the part number typically located on the end of the part.

!! HELPFUL ASSEMBLY HINT !!
Keep parts from each box in its own area after taking your inventory. This will make it much easier to 

locate parts required for assembling each module on your playset.

Look for the helpful reminder indicating the box containing the parts used as you begin each  
module.



7

ASSEMBLY INSTRUCTIONS

Vi

LA 9368

WS  8348

IMPORTANT!!
PLEASE READ BEFORE BEGINNING ASSEMBLY!!

Please make sure all lumber, hardware and accessory parts are accounted for. 
If you are missing anything, please DO NOT RETURN to the store where purchased. 

Please call our Customer Service Department at the number below.

 LDR 12-xx-2017

TOWER MODULE SA6051 / SA6022

(1) [PF 6019] 2-11/16’’ x 5-3/8’’ x 89-1/2’’ SWING BEAM

(4) [PF 6164] 3’’ x 3’’ x 94’’

(1) [PF 6020] 3’’ x 3’’ x 47-1/2’’ SWING BEAM SUPPORT

(1) [PF 6018] 2-11/16’’ x 3’’ x 62’’ A-FRAME SUPPORT

(2) [PF 6017] 1-3/8’’ x 3-3/8’’ x 83’’ A-FRAME LEGS

(2) [PF 6388] 1-3/8’’ x 3-3/8’’ x 60’’ ROCKWALL SUPPORT

(1) [PF 6016] 1-3/8’’ x 3-3/8’’ x 58’’ A-FRAME SUPPORT

(1) [PF 6053] 1-3/8’’ x 3-3/8’’ x 43-1/2’’

(1) [PF 6009] 1-3/8’’ x 3-3/8’’ x 17-1/4’’ SLIDE STAKE

(2) [PF 6149] 1-3/8’’ x 3-3/8’’ x 15-1/2’’  DECK SUPPORT

(2) [PF 6010] 1’’ x 3-3/8’’ x 47-1/2’’ 

(1) [PF 6011] 1’’ x 3-3/8’’ x 47-1/2’’ 

(4) [PF 6062] 1’’ x 3-3/8’’ x 42-1/2’’  ROOF A-FRAME

(2) [PF 6063] 3/4’’ x 3-3/8’’ x 59-5/8’’ A-FRAME BASE

(3) [PF 6006] 3/4’’ x 3-3/8’’ x 44-1/2’’ 

(2) [PF 6050] 3/4’’ x 3-3/8’’ x 43-1/2’’ 

(2) [PF 6004] 3/4’’ x 3-3/8’’ x 42’’ 

(2) [PF 6003] 3/4’’ x 3-3/8’’ x 35-7/8’’ 

(2) [PF 6002] 3/4’’ x 3-3/8’’ x 22-1/2’’ 

(2) [PF 6058] 5/8’’ x 3-3/8’’ x 30’’ 

(4) [PF 6172] 5/8’’ x 3-3/8’’ x 11-1/2’’ 

(2) [PF 6056] 5/8’’ x 2’’ x 10’’

(4) [PF 6059] 5/8’’ x 2’’ x 7’’

(2) [PF 6180] 5/8’’ x 3-3/8’’ x 10-1/2’’ 

(5) [PF 6005] 3/4’’ x 3-3/8’’ x 42’’ 

(1) [PF 6007] 3/4’’ x 3-3/8’’ x 47-1/2’’ 

(7) [PF 6008] 3/4’’ x 5-3/8’’ x 42’’

(10) [PF 6000] 5/8’’ x 5-3/8’’ x 33-3/4’’

(2) [PF 6013] 5/8’’ x 5-3/8’’ x 22-3/4’’ ROCKWALL BOARD

(2) [PF 6060] 5/8’’ x 5-3/8’’ x 13’’ SUN

(4) [PF 6001] 5/8’’ x 5-3/8’’ x 9-1/4’’

BOARD LIST

Swing Beam Bracket (x2)

Beam Brace (x1)

TOWER COMPONENTS

Plan (x1)

Panel Bracket (x3) ID Tag (x1)

(6) [PF 6389] 5/8’’ x 5-3/8’’ x 22-3/4’’ ROCKWALL BOARD



8

Anchor It Strap (x4) Anchor It (x4)

Play Handle (x2)

STD Swing Seat (x2)

58” Dipped Chain (x4)

5/16’’ x 5-1/2’’ Swing Hanger (x6)

Climbing Rock (x6)

Quick Link (x8)

Beam Clamp Slotted (x6)

Alpine Slide (x1)

TOWER MODULE SA6051 / SA6022
COMPONENTS CONT.

Window Pane (x2)

Wind Rider Handle (x1) Wind Rider Seat (x1)

51” Chain (x4)

3/8” Drill Bit (x1)

Star Bit (x1)



9

TOWER MODULE SA6051 / SA6022
HARDWARE

5/16”-18 x 8-1/2” Hex Bolt (x1)

5/16”-18 x 7” Hex Bolt (x1)

5/16”-18 x 6” Carriage Bolt (x3)

5/16”-18 x 4” Hex Bolt (x5)

5/16”-18 x 3-1/2” Hex Bolt (x4)

5/16”-18 x 3-1/4” Hex Bolt (x2)

5/16”-18 x 2-1/2” Hex Bolt (x2)

#8 x 1/2” Pan Screw (x2)

#14 x 1-1/4” Truss Screw (x4)

5/16” x 1-1/2” Lag Screw (x4)

5/16” Washer (x24)

5/16” Loc Nut (x9)

30mm Deck Screw (x114)

5/16’’ Loc Washer (x12)

3/16” Tarp Washer (x7)

5/16-18 T-Nut (x12)
Small

5/16” Wood Loc
Washer (x3)

#12 x 3/4” Truss Screw (x14)

1/4’’ Washer (x16)

1/4’’ Loc Washer (x12)

1/4”-20 x 1-1/4” Hex Bolt (x12)

Weld-Nut (x12)

1/4’’ x 1-3/4” Pan Screw (x4)

2-1/2” Deck Screw (x125)

2” Deck Screw (x45)

1-3/4” Deck Screw (x75)

3” Deck Screw (x8)

1-5/8” Deck Screw (x24)

3/4” Flat Head Screw (x20)



10

TERRACE MODULE SA6001
BOARD LIST

(2) [PF 6028] 1-3/8’’ x 3’’ x 79’’

(2) [PF 6026] 1’’ x 3-3/8’’ x 42’’ 

(3) [PF 6005] 3/4’’ x 3-3/8’’ x 42’’ 

(3) [PF 6024] 3/4’’ x 3-3/8’’ x 27-3/4’’ 

(2) [PF 6150] 3/4’’ x 3-3/8’’ x 24-3/4’’ 

(1) [PF 6023] 3/4’’ x 3-3/8’’ x 22-1/2’’ 

(1) [PF 6022] 3/4’’ x 3-3/8’’ x 19-1/2’’ 

(10) [PF 6021] 5/8’’ x 5-3/8’’ x 30-3/4’’

(6) [PF 6135] 3/4’’ x 5-3/8’’ x 26-1/4’’

(1) [PF 6061] 1-1/2’’ x 1-1/2’’ x 40’’

(4) [PF 6025] 3/4’’ x 3-3/8’’ x 29-1/4’’ 

2-1/2” Deck Screw (x55)

1-3/4” Deck Screw (x50)

2” Deck Screw (x25)

5/16”-18 x 4” Hex Bolt (x2)

5/16’’ Loc Washer (x4)

#12 x 3/4” Pan Screw (x9)

5/16-18 T-Nut (x4)
Small

5/16” Washer (x4)

Play Handle (x2)

TERRACE HARDWARE

5/16”-18 x 2” Hex Bolt (x2)

Panel Bracket (x2)

30mm Deck Screw (x45)



11

LADDER MODULE SA6005
BOARD LIST

(1) [PF 6034] 1-3/8’’ x 3-3/8’’ x 66-1/4’’ LADDER SUPPORT-L

(1) [PF 6035] 1-3/8’’ x 3-3/8’’ x 66-1/4’’ LADDER SUPPORT-R

(5) [PF 6032] 1’’ x 3-3/8’’ x 18-1/2’’ 

(1) [PF 6029] 5/8’’ x 3-3/8’’ x 20-1/2‘’ 

2-1/2” Deck Screw (x10)

2” Deck Screw (x14)

1-1/4” Deck Screw (x10)

PICNIC TABLE MODULE SA6018
BOARD LIST

(1) [PF 6040] 1’’ x 5-3/8’’ x 41-1/2’’  BENCH

(2) [PF 6133] 3/4’’ x 3-3/8’’ x 41-1/2’’  TABLE

(2) [PF 6038] 3/4’’ x 3-3/8’’ x 26-7/8’’ PICNIC TABLE LEG

(2) [PF 6037] 3/4’’ x 3-3/8’’ x 15-3/4’’  BENCH SUPPORT

(2) [PF 6039] 3/4’’ x 3-3/8’’ x 9-3/4’’  TABLE SUPPORT

Panel Bracket (x1)

2-1/2” Deck Screw (x30)

LADDER HARDWARE TABLE HARDWARE

#12 x 3/4” Pan Screw (x4)



12

FORT ENCLOSURE
BOARD LIST

(7) [PF 6407] 5/8’’ x 5-3/8’’ x 29-5/8’’

(1) [PF 6408] 3/4’’ x 5-3/8’’ x 41-1/2’’

(1) [PF 6410] 3/4’’ x 5-3/8’’ x 41-1/2’’ ARCHED

(1) [PF 6409] 3/4’’ x 3-3/8’’ x 41-1/2’’

(2) [PF 6415] 1-3/8’’ x 1-3/8’’ x 3-3/8’’

(4) [PF 6416] 1-3/8’’ x 1-3/8’’ x 5-3/8’’

2-1/2” Deck Screw (12)

WOOD ROOF
BOARD LIST

(18) [PF 6055] 1/2’’ x 5’’ x 47-1/2’’ SHINGLE

(2) [PF 6061] 1-1/2’’ x 1-1/2’’ x 40’’

FORT ENCLOSURE 
HARDWARE

1-5/8” Deck Screw (x96)

 ROOF HARDWARE

30mm Deck Screw (x40)



13

STEP 1

1. Assemble Frame A as shown above.
    Note: Tap each T-Nut into its pre-drilled hole until the metal tangs sink fully into the wood.

Flush

FRAME A

6’’

6’’

1-1/2’’
BOTH 
SIDES

PF 6063 3/4’’ x 3-3/8’’ x 59-5/8’’ 

A-FRAME BASE

PF 6010 1’’ x 3-3/8’’ x 47-1/2’’

PF 6006 3/4’’ x 3-3/8’’ x 44-1/2’’ 

PF
 61

64
 3’

’ x
 3’

’ x
 94

’’

PF
 61

64
 3’

’ x
 3’

’ x
 94

’’

2-1/2” Deck Screw (x14)

(3) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

Hint!! Use parts from your Tower Box.

T-Nut
Small

(2) 
2-1/2’’ Screws

5/16-18 X 4’’ Hex Head Bolt

59-1/4’’

47-1/2’’

5/16’’ Washer
5/16’’Loc-Washer

57-9/16’’



14

STEP 2

1. Assemble Frame B as shown above.
    Note: Tap each T-Nut into its pre-drilled hole until the metal tangs sink fully into the wood.

FRAME B

Flush

6’’

6’’

PF 6063 3/4’’ x 3-3/8’’ x 59-5/8’’ 

A-FRAME BASE

PF 6010 1’’ x 3-3/8’’ x 47-1/2’’

PF 6006 3/4’’ x 3-3/8’’ x 44-1/2’’ 

PF 6006 3/4’’ x 3-3/8’’ x 44-1/2’’ 

31’’

1-1/2’’
ALL 

JOINTS

(3) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

2-1/2” Deck Screw (x18)

PF
 61

64
 3’

’ x
 3’

’ x
 94

’’

PF
 61

64
 3’

’ x
 3’

’ x
 94

’’

T-Nut
Small

(2) 
2-1/2’’ Screws

5/16-18 X 4’’ Hex Head Bolt
5/16’’ Washer

5/16’’Loc-Washer

59-1/4’’

47-1/2’’

57-9/16’’



15

STEP 3

1.  Attach support boards to Frame A as shown.

FRAME A

Check to make sure struc-
ture is square

PF 6005 3/4’’ x 3-3/8’’ x 42’’ 

PF 6005 3/4’’ x 3-3/8’’ x 42’’ 

PF 6005 3/4’’ x 3-3/8’’ x 42’’ 

PF 6004 3/4’’ x 3-3/8’’ x 42’’ 

Flush

Flush

59-1/4’’

(3) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

2-1/2” Deck Screw (x11)

(3) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws



16

STEP 4

1.  Attach Frame A to Frame B as shown.

Check to make sure struc-
ture is square

FRAME A

FRAME B

2-1/2” Deck Screw (x11)

(3) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws



17

STEP 5

1. Install Deck Supports as shown.

(2)
PF 6149 1-3/8’’ x 3-3/8’’ x 15-1/2’’

  DECK SUPPORT
Flush

(3) 
1-3/4’’ Screw 

per joint

(3) 
2-1/2’’ Screws

1-3/4” Deck Screw (x6)

3” Deck Screw (x4)

(4) 3’’ Screw 

Flush



18

STEP 6

1.  Install Deck Boards as shown.

16-1/2’’

16-1/2’’

PF 6003 3/4’’ x 3-3/8’’ x 35-7/8’’ 

PF 6003 3/4’’ x 3-3/8’’ x 35-7/8’’ 

PF 6011 1’’ x 3/8’’ x 47-1/2’’

PF
 60

03
 3/

4’’
 x 

3-
3/8

’’ x
 35

-7
/8’

’ 

PF
 60

03
 3/

4’’
 x 

3-
3/8

’’ x
 35

-7
/8’

’ 

PF 6011 
1’’ x 3/8’’ x 47-1/2’’

TOP VIEW
2-1/2” Deck Screw (x2)

(2) 
2-1/2’’ Screws

(6) 
1-3/4’’ Screws

(6) 
1-3/4’’ Screws

1-3/4” Deck Screw (x12)



19

STEP 7

1.  Install Deck Boards as shown.
     NOTE: Standard gap between deck boards is 3/8’’.

(7)
PF 6008 3/4’’ x 5-3/8’’ x 42’’  

(6) 
1-3/4’’ Screws
per deck board

1-3/4” Deck Screw (x42)

All Boards Flush 
With 3’’ x 3’’s



20

31’’

STEP 8

1.  Attach Boards as shown.

Flush

(2) PF 6005 3/4’’ x 3-3/8’’ x 42’’ 

PF 6002 
3/4’’ x 3-3/8’’ x 22-1/2’’ 

PF 6002 3/4’’ x 3-3/8’’ x 22-1/2’’ 

Flush

2-1/2” Deck Screw (x16)

(3) 
2-1/2’’ Screws

per joint

(3) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

62-5/8’’

Flush With 
3’’ x 3’’s

Flush With 
Bottom of 

Deck



21

Check to make sure struc-
ture is square

STEP 9

1.  Install Deck Support Board as shown.

PF 6026 1’’ x 3-3/8’’ x 42’’ 

FRAME A

2-1/2” Deck Screw (x4)

Hint!! Use parts from your Terrace Box.

5/16-18 X 4’’ Hex Head Bolt

5/16’’Loc-Washer
5/16’’ Washer

T-Nut
Small

(2) 
2-1/2’’ Screws

47-1/4’’



22

STEP 10

1.  Assemble Frame C as shown.

Check to make sure struc-
ture is square

PF 6005 3/4’’ x 3-3/8’’ x 42’’ 

PF 6005 3/4’’ x 3-3/8’’ x 42’’ 

PF
 60

28
 1-

3/8
’’ x

 3’
’ x

 79
’’ 

PF
 60

28
 1-

3/8
’’ x

 3’
’ x

 79
’’ 

Flush

Flush

FRAME C

2” Deck Screw (x12)

(3) 
2’’ Screws

(3) 
2’’ Screws

(3) 
2’’ Screws

(3) 
2’’ Screws

45-9/16’’

COUNTERBORE 
THIS SIDE

COUNTERBORE 
THIS SIDE



23

STEP 11

1. Install Deck Support Board as shown.

Check to make sure struc-
ture is square

5/16-18 X 2’’ 
Hex Head Bolt

5/16’’Loc-Washer
5/16’’ Washer

T-Nut
Small

(2) 
2’’ Screws

2” Deck Screw (x4)

PF 6026 1’’ x 3-3/8’’ x 42’’ 

47-1/4’’



24

STEP 12

1. Install Frame Support Boards as shown.

Check to make sure struc-
ture is square

PF 6024 3/4’’ x 3-3/8’’ x 27-3/4’’ 

FRAME C

PF 6024 

3/4’’ x 3-3/8’’ x 27-3/4’’ 

PF 6025 3/4’’ x 3-3/8’’ x 29-1/4’’ 

PF 6025 

3/4’’ x 3-3/8’’ x 29-1/4’’ 

50-5/8’’

2-1/2” Deck Screw (x10)

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

PF 6025 3/4’’ x 3-3/8’’ x 29-1/4’’ 

Flush With 
Top of 
Frame

Flush With 
Top of 
Frame

Flush With 
Outside 
Face of  

1-3/8’’ x 3’’

Flush With 
Outside 
Face of  

1-3/8’’ x 3’’

Flush With 
Outside 
Face of  

1-3/8’’ x 3’’

Flush With 
Outside 
Face of  

1-3/8’’ x 3’’



25

STEP 13

1.  Attach Frame C to Tower as shown.

Check to make sure struc-
ture is square

FRAME C

2-1/2” Deck Screw (x13)

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws

(3) 
2-1/2’’ Screws

79’’



26

STEP 14

1. Install Deck Boards as shown.

10-5/8’’

PF 6150 3/4’’ x 3-3/8’’ x 24-3/4’’

PF
 60

61
 

1-
1/2

’’ x
 1-

1/2
’’ x

 40
’’

PF 6150 3/4’’ x 3-3/8’’ x 24-3/4’’

10-5/8’’

TOP VIEW

PF 6061 1-1/2’’ x 1-1/2’’ x 40’’

PF 6150 3/4’’ x 3-3/8’’ x 24-3/4’’
PF 6150 3/4’’ x 3-3/8’’ x 24-3/4’’

1-3/4” Deck Screw (x10)

(2) 
1-3/4’’ Screws

(2) 
1-3/4’’ Screws

(2) 
1-3/4’’ Screws

(2) 
1-3/4’’ Screws

(1) 
1-3/4’’ Screws

(1) 
1-3/4’’ Screws



27

STEP 15

1.  Install Deck Boards as shown.
     NOTE: Standard gap between deck boards is 7/16’’.

(6)
PF 6135 3/4’’ x 5-3/8’’ x 26-1/4’’

1-3/4” Deck Screw (x36)

(6) 
1-3/4’’ Screws

per board

All Boards 
Flush

Note: Holes 
1-7/8’’ From 

Edge on This 
Side 



28

STEP 16

1. Install Barrier Support Boards as shown.

50-5/8’’

(3) 
2’’ Screws

2” Deck Screw (x6)

(3) 
2’’ Screws

PF 6023 3/4’’ x 3-3/8’’ x 22-1/2’’ 

PF 6022 3/4’’ x 3-3/8’’ x 19-1/2’’ 



29

STEP 17

1. Attach Gap Filler Boards as shown.

PF 6004 3/4’’ x 3-3/8’’ x 42’’

PF 6005 3/4’’ x 3-3/8’’ x 42’’  

53-7/8’’

5-3/8’’

2-1/2” Deck Screw (x12)

(6) 
2-1/2’’ Screws

(6) 
2-1/2’’ Screws



30

STEP 18

1. Install Barrier Boards as shown.

INSIDE VIEW

2-7/8’’

(4) PF 6021 5/8’’ x 5-3/8’’ x 30-3/4’’

#12 x 3/4” Pan Screw (x8)

(4) 
30mm

per board

(8) 
3/4’’ Pan 
Screws

Panel
Bracket

30mm Deck Screw (x16)



31

STEP 19

1. Attach Barrier Boards as shown.

2-1/8’’

(3) PF 6021 5/8’’ x 5-3/8’’ x 30-3/4’’

(4) 
30mm Screws

per board

2-1/8’’

2-1/8’’

30mm Deck Screw (x12)



32

STEP 20

1. To avoid splitting, pre-drill holes in all PF6172 Boards, as shown.
2. Assemble Window Panels as shown.
3. Install Window Frames as shown.

30mm Deck Screw (x8) 3/4” Flat Head Screw (x10)

(10) 
3/4’’ Screws
per Window

Frame

Hint!! Use parts from your Tower Box.

x2 x2

PF 6000 5/8’’ x 5-3/8’’ x 33-3/4’’

PF 6172 
5/8’’ x 3-3/8’’ x 11-1/2’’ 

4-7/8’’

PF 6001 5/8’’ x 5-3/8’’ x 9-1/4’’

(4) 
30mm Screws

per board

PF 6172 
5/8’’ x 3-3/8’’ x 11-1/2’’ 

PF 6000 5/8’’ x 5-3/8’’ x 33-3/4’’

2-13/16’’

17-3/8’’

PF 6001 
5/8’’ x 5-3/8’’ x 9-1/4’’

1/2’’ GAP 1/2’’ GAP
PRE-DRILL (4) 1/8’’ 

HOLES

1’’ 3-1/8’’ 1’’ 3-1/8’’ 

PF 6172 
5/8’’ x 3-3/8’’ x 11-1/2’’ 

1-5/8’’ 

2-13/16’’



33

STEP 21

1.  Install Window Panels.

#12 x 3/4” Pan Screw (x8)

(4) 
3/4’’ Pan 
Screws

(2) 
30mm Screws

per board

(2) 
30mm Screws

per board

(2) 
30mm’ Screws

per board (2) 
30mm Screws

per board

Panel
Bracket

1’’

30mm Deck Screw (x24)



34

STEP 22

1.  Install Swing beam support as shown.

PF 6020 3’’ x 3’’ x 47-1/2’’ 
SWING BEAM SUPPORT 

5/16-18 X 6’’ Carriage Bolt

Wood Loc-Washer

5/16’’ Washer
Loc Nut

TOP OF BEAM SUPPORT
84’’ FROM BOTTOM OF 

POST 



35

STEP 23

1. Attach Swing Hanger(s) to swing beam as shown. 
NOTE: Make certain hanger and plate are snug against the bottom of the swing beam, (Fig 5), before installing screws.

PF 6019
2-11/16’’x5-3/8’’x93’’

Swing Beam

5/16’’ T-Nut
Large

1

(4) 30mm Deck 
Screws

5-1/2’’ Swing 
Hanger

Correct Orientation

2

4 5

Beam Clamp

3

x4

30mm Deck Screw (x24)



36

STEP 24

1. Assemble A-Frame as shown.

(2) PF 6017
1-3/8’’x3-3/8’’x83’’

A-Frame

PF 6018
2-11/16’’x3’’x62’’

A-Frame SB Support

PF 6016
1-3/8’’x3-3/8’’x58’’
A-Frame Support

5/16”-18 x 7”
Hex Head Bolt

5/16” Washer
5/16” Washer

5/16” Loc Nut

5/16-18 T-Nut
Small

5/16-18 T-Nut
Small

5/16” Washer

5/16”-18 x 2-1/2”
Hex Head Bolt

5/16”-18 x 4”
Hex Head Bolt

5/16” Washer

5/16-18 T-Nut
Small

5/16” Washer

5/16”-18 x 2-1/2”
Hex Head Bolt

5/16” Loc Washer

5/16” Loc Washer

5/16” Loc Washer

2-1/2” Deck Screw (x6)

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(1) 
3’’ Screws

(1) 
3’’ Screws

3” Deck Screw (x2)



37

STEP 25

1. Attach Swing Beam Bracket to A-Frame & Swing Beam as shown.

5/16” Washer

5/16” Washer

5/16”-18 x 3-1/2”
Hex Head Bolt

5/16” Washer

(2) Swing Beam 
Bracket

5/16” Washer

5/16”-18 x 3-1/2”
Hex Head Bolt

5/16” Loc Nut

5/16” Loc Nut

x2

x2



38

STEP 26

5/16”-18 x 3 1/4”
Hex Head Bolt

5/16-18 T-Nut
Small

5/16” Washer

Beam Brace

5/16” Loc Washer

1. Install Swing Beam Brace as shown.



39

STEP 27

1. Install Swing Beam as shown.

5/16” Loc Washer
5/16” Washer

5/16”-18 x 8-1/2”
Hex Head Bolt

5/16”-18 x 6”
Carriage Bolt

5/16” Loc Nut

5/16” Washer

5/16-18 T-Nut
Small

5/16” Wood Loc 
Washer



40

STEP 28

(6)
PF 6000 5/8’’ x 5-3/8’’ x 33-3/4’’

1.  Install Barrier Boards as shown.

(4) 30mm 
Screws

per board

BARRIER BOARD SPACING:

against 3’’ x 3’’ Uprights.
All boards inbetween will 

have a 3/4’’ gap.

30mm Deck Screw (x24)



41

STEP 29

1.  Assemble Roof A-Frames as shown.

x2

x2

Check to make sure struc-
ture is square

1-5/8’’ 1-5/8’’

PF 6058 5/8’’ x 3-3/8’’ x 30’’ 

PF 6060 5/8’’ x 5-3/8’’ x 13’’ SUN

3/4’’

13-1/2’’

CENTERED

PF 6062 1’’ x 3-3/8’’ x 42-1/2’’  ROOF A-FRAME 

PF 60
62 

1’’ 
x 3

-3/8
’’ x 

42-
1/2

’’  R
OOF A-FRAME 

(4) 30mm Deck 
Screws

30mm Deck Screw (x12)

(4) 30mm
Screws

3” Deck Screw (x2)

(1) 3’’ Deck 
Screws



42

STEP 30

1. Assemble the Roof frame as shown.

x2

(1) PF 6056 5/8’’ x 2’’ x 10’’
(2) PF 6059 5/8’’ x 2’’ x 7’’

PF 6053 1-3/8’’ x 3-3/8’’ x 43-1/2’’

CENTERED

43-1/2’’

43-1/2’’

30mm Deck Screw (x20)

(6) 30mm 
Screws

2-1/2” Deck Screw (x4)

(2) 
2-1/2’’ Screws

(2) 
2-1/2’’ Screws

(4) 30mm 
Screws

SIDE VIEW

Note: PF 6053 
Rests on Top of 

PF 6056

Note: Place screws 
through A-Frame and 
into end of PF 6053

Note: Place screws 
through A-Frame and 
into end of PF 6053



43

1.  Assemble Roof as shown.

21’’

21’’

21’’

(4) 1-5/8’’ Deck 
Screws

per board

45-1/2’’

45-1/2’’

21’’

(2) PF 6061 1-1/2’’ x 1-1/2’’ x 40’’ 

(2) PF 6061 1-1/2’’ x 1-1/2’’ x 40’’ 

UNDERSIDE VIEW

(5) PF 6055 1/2’’ x 5’’ x 47-1/2’’  SHINGLE
Per Side

1’’ OVERHANG 
BOTH SIDES

(1) 1-5/8’’ Deck 
Screw

per board

(5) 1-5/8’’ Deck 
Screws

per board

(4) PF 6055 1/2’’ x 5’’ x 47-1/2’’  SHINGLE
Per Side

Hint!! Use parts from your 
Wood Roof Box.1-5/8” Deck Screw (x90)

STEP 31



44

STEP 32

1.  Attach Roof Frame to Tower as shown. 
     NOTE: Secure roof from inside the tower.

(3) 
1-5/8’’ Screws

(3) 
1-5/8’’ Screws

(3) 
1-5/8’’ Screws

1-5/8” Deck Screw (x12)

NOTE:
Secure Roof from the 

INSIDE

(3) 
1-5/8’’ Screws

3/4’’
Offset

Each Side

Side View



45

STEP 33

1.  Attach Roof Side Support Boards as shown.

PF 6050 3/4’’ x 3-3/8’’ x 43-1/2’’ 

PF 6050 3/4’’ x 3-3/8’’ x 43-1/2’’ 

2” Deck Screw (x8)

(4) 
2’’ Screws

(4) 
2’’ Screws



46

STEP 34

1.  Assembly Ladder as shown.

PF 6034 1-3/8’’ x 3-3/8’’ x 66-1/4’’ LADDER SUPPORT-L

PF 6035 1-3/8’’ x 3-3/8’’ x 66-1/4’’ LADDER SUPPORT-R

(5) PF 6032 1’’ x 3-3/8’’ x 18-1/2’’ 

PF 6029 5/8’’ x 3-3/8’’ x 20-1/2‘’ 

2’’

2-1/2” Deck Screw (x24)

(2) 
2-1/2’’ Screws

per Rung

(2) 
2-1/2’’ Screws

per Rung

(4) 
2-1/2’’ Screws

Hint!! Use parts from your Ladder Box.



47

STEP 35

1. Attach Ladder to Tower as shown.

2-1/2” Deck Screw (x3) #12 x 3/4” Pan Screw (x4)

(4) 
3/4’’ 

Pan Screw

(3) 
2-1/2’’ Screws

Panel
Bracket



48

1. Attach support boards as shown.
    HINT: Use boards from Fort Enclosure 

STEP 36

53-7/8’’

31’’

(2) PF 6415 1-3/8’’ x 1-3/8’’ x 3-3/8’’ 

(4) PF 6416 1-3/8’’ x 1-3/8’’ x 5-3/8’’ 

(2) 
2-1/2’’ Screws

per block

(2) 
2-1/2’’ Screws

per block

2-1/2” Deck Screw (x12)PF 6452 1-3/8’’ x 3-3/8’’ x 22’’ 

Top View

Flush to Support

PF 6415 & PF 6416

Flush to Top of Board

Underdeck View

(4) 
1-3/4’’ Screws
From Behind 
Deck Support

PF 6452 1-3/8’’ x 3-3/8’’ x 22’’ 

Flush to Support
Flush to Upright

3-3/8’’

1-3/4” Deck Screw (x4)



49

1. Install Enclosure Boards as shown.
2. Install Barrier Boards as shown.  

STEP 37

(2) 
2-1/2’’ Screws

per side

PF 6024 3/4’’ x 3-3/8’’ x 27-3/4’’ 

31’’

PF 6409 3/4’’ x 3-3/8’’ x 41-1/2’’ 

Flush

Flush

PF 6408 3/4’’ x 5-3/8’’ x 41-1/2’’ 

Flush

PF 6410 3/4’’ x 5-3/8’’ x 41-1/2’’
ARCHED 

Flush
(2) 

1-3/4’’ Screws
per side

(2) 
1-3/4” Screws

per side

(2) 
1-5/8’’ Screws

per side

NO GAPS BETWEEN BOARDS
(7) PF 6407 5/8’’ x 5-3/8’’ x 29-5/8’’ 

(4) 
1-1/4’’ Screws

per board

Under Deck View

2-1/4’’ GAP 
TO UPRIGHT 
BOTH SIDES 

(4) 
30mm Screws

per board

2’’
GAP 

Flush

2-1/8’’ GAP BETWEEN BOARDS
(3) PF 6021 5/8’’ x 5-3/8’’ x 30-3/4’’ 

Flush

2-1/2” Deck Screw (x4)

1-1/4” Deck Screw (x16)

30mm Deck Screw (x28)

1-3/4” Deck Screw (x8)

1-5/8” Deck Screw (x4)



50

STEP 38

 
1. Align and install rock wall boards to the image above.

2” Deck Screw (x32)

PF
 63

88
  1

-3
/8’

’ x
 3-

3/8
’’ x

 60
’’ R

OC
KW

AL
L S

UP
PO

RT

PF
 63

88
  1

-3
/8’

’ x
 3-

3/8
’’ x

 60
’’ R

OC
KW

AL
L S

UP
PO

RT

(1) PF 6013 5/8’’ x 5-3/8’’ x 22-3/4’’ ROCKWALL BOARD

(1) PF 6013 5/8’’ x 5-3/8’’ x 22-3/4’’ ROCKWALL BOARD

(6) PF 6389  
5/8’’ x 5-3/8’’ x 22-3/4’’ 
ROCKWALL BOARDS

PF
 63

88
  1

-3
/8’

’ x
 3-

3/8
’’ x

 60
’’ R

OC
KW

AL
L S

UP
PO

RT

(4) 2’’ Deck Screws
per board

ALIGN SCREWS 
WITH PRE DRILLS



51

STEP 39

1. Attach Rock Wall as shown. 

Under Deck View
2-1/2” Deck Screw (x6)

(3) 
2-1/2’’ Screws

per side



52

STEP 40

(2) 1/4’’ T-Nuts

(2) 1-1/4’’ Hex Head 
Bolts

(2) 1/4’’ Flat Washer Per Rock
(2) 1/4’’ Loc-Washer Per Rock

1. Attach Climbing Rocks as shown.  



53

Flush
25-7/8’’

STEP 41

1. Assemble and install Picnic Table as shown.

Under Deck View

(2) PF 6038 1’’ x 3-3/8’’ x 26-7/8’’ PICNIC TABLE LEG 

11-1/4’’

6-7/8’’

Check to make sure struc-
ture is square

(2) PF 6039 3/4’’ x 3-3/8’’ x 9-3/4’’  
TABLE SUPPORT

(2) PF 6037 3/4’’ x 3-3/8’’ x 15-3/4’’  
BENCH SUPPORT

(2) PF 6133 3/4’’ x 3-3/8’’ x 41-1/2’’  TABLE

PF 6040 1’’ x 5-3/8’’ x 41-1/2’’  BENCH

2-3/4’’ 
OUTSIDE 
FACE TO 
OUTSIDE 

FACE,
BOTH 
SIDES 36’’

Flush

2-1/2” Deck Screw (x8)

2” Deck Screw (x12)

1-1/4” Deck Screw (x8)

(4) 
1-1/4’’ Screws

(4) 
1-1/4’’ Screws

(2) 
2’’ Screws

(2) 
2’’ Screws

(4) 
2’’ Screws

(4) 
2’’ Screws

(4) 
2-1/2’’ Screws

per side

Hint!! Use parts from your Table Box.

3’’ 3’’

6-7/8’’

2-3/4’’ 
OUTSIDE 
FACE TO 
OUTSIDE 

FACE,
BOTH 
SIDES



54

STEP 42

1. Attach slide as shown.

30mm Deck Screw (x2) 1-1/4” Truss Screw (x4)

(2) 30mm Deck 
Screws

Grade 2”

PF 6009
1-3/8’’x3-3/8’’x17-1/4’’

Slide Stake

1-1/4” Truss 
Screws

3’’

Side View

1-1/4” Truss 
Screws

Slide



55

STEP 43

1. Attach Safety Handle and I.D. Tag as shown.

1-3/4” Pan Screw (x4)
1/2” Pan Screw (x2)

(2) 1/4’’ x 1-3/4”
Pan Screw

(2) 1/4”
Washer

11”

Front View Back View



56

STEP 44

Loc-Nut

5/16’’ Flat 
Washer

5/16”-18 x 6-1/2” 
Hex Bolt

QuickLink

QuickLink

Wind-Rider

Wind Rider Assembly
1.   Insert Seat into Handle as shown in (Step1). Secure in place with hardware shown.  

Note: Make certain no more than two bolt threads protrude from the Loc-Nut once fully tightened.
2.  Insert (1) Quick Link into the end of each length of chain, as shown in (Step 2). Make certain the Quick 

Link is positioned as shown.
3.  Using the Quick Link, attach each length of chain to the (4) corners of your swing as shown in (Step 3).  

Make certain Quick Link is positioned as shown.
4. Attach (2) Chains per Swing Hanger, as shown in (Step 4). 
5. Close and tighten all four Quick Links with a suitable wrench. 

1 2 3

4

51” Un-Coated
chain

5/16’’ Flat 
Washer

Wind Rider



57

STEP 45

Swing Seat Assembly
1. Take one length of chain and place the outermost link of coated chain through the Quick Link as shown.
2. Place the Quick Link through the Grommet of the swing seat as shown.
3.  Tighten the threaded sleeve of the Quick Link with a suitably sized wrench so that the seat is securely attached and the Quick 

Link cannot be easily loosened. Repeat for second chain, Quick Link and Swing Seat Grommet.
4. Install Swings with bottom side facing the ground.

BO
TT

OM
 O

F 
SE

AT

BO
TT

OM
 O

F 
SE

AT

PLASTIC 
COATED END

LO
GO

 O
N 

TO
P

LO
GO

 O
N 

TO
P



58

STEP 46

Anchor-It

Anchor-It Strap 1-1/2” Lag 
Screw

5/16” Washer

5/16’’ x 1-1/2” Lag Screw (x4)

Fold up

2. Twist the Anchor-It into the ground until only the loop is exposed.
3. Place Anchor-It Strap thru loop, fold the ends together and attach to the unit as shown.
Note: Keep as little play as possible using any of the holes in the strap that work best.
TIP: When installing Anchor-Its in rocky or hard soil, create a starter hole at the desired locations using either a 16’’ Concrete 
Drill Bit, or a long screw driver then insert and install the Anchor-Its as shown. This will allow you to get traction with the Anchor-It 
faster and allow the device to seat more securely.



59

Swing-N-Slide® MANUFACTURERS LIMITED WARRANTY

Swing-N-Slide® takes great pride in the quality and durability of our products. Our Manufacturer’s Limited Warranty 

providing quality residential playground products.

MANUFACTURER’S LIFETIME LIMITED WARRANTY
Swing-N-Slide® warrants its thermoformed slides and climbing mountains to be free from defects in workmanship and materials, under 
normal use and conditions, for the lifetime of the product.

MANUFACTURER’S 5 YEAR LIMITED WARRANTY
Swing-N-Slide® warrants its Custom Ready-to-Build Play Set kits and accessories to be free from defects in workmanship and materials, 
under normal use and conditions, or a period of 5 years.

MANUFACTURER’S 5 YEAR LIMITED WARRANTY
Swing-N-Slide® warrants its No-Cut and Wood Complete Ready-to-Assemble Play Set kits against wood rot and termite damage, and to 
be free from defects in workmanship and materials, under normal use and conditions, for a period of 5 years for structural wood components.

Cosmetic defects that do not affect the structural integrity of the product, or natural defects of wood such as warping, splitting, checking, 
twisting, shrinkage, swelling or any other physical properties of wood that do not present a safety hazard, are not covered by this warranty.

MANUFACTURER’S ACCESSORY, PLAYHOUSE WARRANTY
Swing-N-Slide® warrants its playset accessories and accessories sold separately as follows: Rope, Canopy/Tarps, Playhouses – 1 year.  
Plastic Components, Chains, Hardware and Fasteners – 5 years. These items to be free from defects in workmanship and materials, under 

Swing-N-Slide® will repair, or at its discretion, replace any part within the stated warranty period which is defective in workmanship or 

Janesville, Wisconsin, 53545. Any part(s) returned to Swing-NSlide® must have prior approved Return Authorization Number and proof of pur-
chase, including the date of purchase. This warranty is valid only if the product is used for the purpose for which it was designed and installed 
at a residential, single family dwelling. This warranty is void if the product is put to commercial or institutional use. This warranty does not cover 

unauthorized persons; (b) the cost of labor; or the cost of shipping the product, any part, or any replacement product or part.

Swing-N-Slide® DISCLAIMS ALL OTHER REPRESENTATIONS AND WARRANTIES OF ANY KIND, EXPRESS, IMPLIED, STATUTORY 
OR OTHERWISE, INCLUDING THE IMPLIED WARRANTIES OF MERCHANTIBILITY AND FITNESS FOR A PARTICULAR PURPOSE. 
Swing-N-Slide® WILL NOT BE LIABLE FOR ANY INCIDENTAL OR CONSEQUENTIAL DAMAGES. This warranty is non-transferable and 
does not extend to the owners of the product subsequent to the original purchaser. Some states do not allow limitations on implied warranties 
or exclusion of incidental or consequential damages, so these restrictions may not be applicable to you. This warranty gives you

This warranty also does not apply to:
Structures not erected, maintained or inspected in conformance with Swing-N-Slide® installation plans

 Structures that have had parts added or substituted not in conformance with Swing-N-Slide® installation plans

Parts that have not been used as designed or intended
Damage due to acts of Nature, vandalism, abnormal use or abuse as determined by Swing-N-Slide®

WARRANTY REGISTRATION:
Please complete your warranty registration to properly validate your product warranty.
Register your product online at: www.OnlineWarranty.net



PRODUCT WARRANTY & 
REGISTRATION

Please register online to
properly initiate your product

warranty & registration

Quick & simple from home or mobile
Record your purchase in our system

Initiate product warranty
Improved customer support

Register your product online at
www.OnlineWarranty.net

© Swing-N-Slide Inc. 2018 Printed in USA

Got Questions? We’ve got answers!
Call our Customer Support Representatives

1-800-888-1232
Available Monday - Friday, 7am - 5pm (CST)
Weekend support available April through July 

Technical support from experienced Swing-N-Slide customer service  
representatives who have actually built a swing set themselves.


